R 4/90

EFFECTIVE SERIAL NO. - 007-DO-0190

Auto Crane Company

P.O. BOX 580697 « TULSA, OKLAHOMA 74158-0697
4707 N. MINGO ROAD + TULSA, OKLAHOMA 74117
918-836-0463 - TELEX 158108 RAMSEY TUL
SALES FAX 918-438-6688 / SERVICE FAX 918-834-5979

OWNER'S MANUAL

8005H SERIES

SERIAL NO.













10.
1l

12.

-IMPORTANT-

SAFETY TIPS AND PRECAUTIONS

. Make certain the vehicle meets minimum chassis re-

quirements. (These requirements do not guarantee unit
stability.)

. Make certain the crane is installed per factory specifications.

Contact your local Distributor or the Auto Crane factory if
any questions arise.

. Keep the vehicle in as level a position as possible while

Inading or unloading.

. ALWAYS set the vehicle emergency brake before beginning

crane operations

. ALWAYS use outriggers from vehicle to the ground during

crane operation. Insure that they are firmly positioned on
solid footings.

. All load ratings are bascd on crane capacity, NOT unit

stability.

. ALWAYS comply with load chart capacities (centerline of

rotation to hoist hook).

NEVER OPERATE THE CRANE NEAR ELECTRICAL
POWER LINES. Auto Crane Company recommends that a
crane never be moved any closer to a power line (including
telephone lines) than 20 feet at any point.

. Keep objects and personnel clear of crane path during op-

cration.
Keep hoist cable pulled tight at all times.
WARNING NEVER un-reel last wrap of cable from drum.

WARNING NEVER wrap cable around load.

NOTE:

13

14.

16.

17.

18.

19.

21.

24

REMEMBER - in lifting a heavy load, the weight can create
enough tipping moment to overturn the vehicle,

WARNING NEVER attempt to lift or drag a load from the
side- the boom can fail far below its rated capacity.

(il gears as required.

Periodic adjustment of hoist worm brake my be required (sce
automatic safoty brake drawing, page 4-7.0.0).

Hydraulic hoses need to be inspected frequently for signs of
deterioration, and be replaced as required.

WARNING NEVER weld, modify, or use unauthorized
components on any Auto Crane unit. This will void any
warranty or liability. Also failure of the crane may result.

An important item which an operator should consider and
use properly is the hoist hook. It should be checked on a 30-
day basis for distortion or cracks.

WARNING MNEVER place a chain link on the tip of the hook
and try to lift a load with the hoist.

WARNING NEVER use a sling bar or anything larger than
the hook throat which could prevent the safety latch from
closing, thus negating the safety feature.

WARNING In using a safety hook, ALWAYS insure that the
hook throat is closed before lifting a load. Proper attention
and common sense applied to the use of the hoist hook and
various slings will prevent possible damage to material being
hoisted and may prevent injury to personnel.

WARNING NEVER hold any pendant Select switch on that
will negate sale operating conditions.

ALWAYS store outriggers before road travel.

Auto Crane Company remote controlled, stiff boom cranes are not designed
or intended to be used for any applications involving the lifting or moving of

personnel.

1-2.0.0












HYDRAULICS - 8005H

3. Disangage PTO. Remove gauge and re-install the pipe plug. Crane is now ready for operation.









AW-480000
PEDESTAL ASSEMBLY, 8005H
NONREMOVABLE PENDANT

4-1.0.0



PEDESTAL ASSEMBLY 8005H - AW-480000

ITEM QTty. | PART NO. DESCRIPTION
1 1 480075 ACTUATOR, HOIST

2 1 480050 PEDESTAL WELDMENT ASS'Y

3 1 480040 BASE PLATE ASSEMBLY

4 1 480023 BEARING, ROTATION

5 1 400500 BEARING

6 1 480313 MANIFOLD, BLOCK

7 1 480160 COVER, VALVE

8 1 480028 GEAR BOX, ROTATION

g 1 360162 RING, ECCENTRIC

10 i 480027 MOTOR, HYD. (ROTATION)

19 1 480018 GASKET, MOTCR

12 1 330468 COLLAR, SPLIT LOCK

13 1 480076 MOTOR, HYD. (HOIST)

14 1 480066 DRUM, HOIST

15 1 480031 CABLE ASSEMBLY (3/87)

16 2 480073 SPAGER, WINCH SHAFT

17 1 480064 SIDE PLATE - LEFT

18 1 480062 SIDE PLATE - RIGHT

19 1 480077 BEARING, 4-BOLT

20 2 480069 SPACER, TUBE

21 2 480070 ROD, SPACER

22 2 480072 BRACKET, MOUNTING

23 1 £34000 GUARD, PENDANT

24 5 002615 SCREW, 1/4-20 X 3/8 5.T.

25 1 480094 KEY, SQ. 3/8

26 1 480127 PIN, PEDESTAL / CYLINDER

27 1 360123 PIN, SPRING

28 2 480024 MOUNT, PENDANT RETAINER

29 4 006205 SCREW. SC. HD. 5/8 NC X 1-1/4 G5
30 1 360207 RETAINER, ECCENTRIC RING

31 1 480183 CARTRIDGE, FLOW REGULATOR (480183-001, SEAL KIT)
3z 1 002608 SCREW HX. HD. 1/4-20 X 3/4" S.T.
a3 1 020901 WASHER, FLAT SAE 5/16"

34 4 008701 SCREW, HX. HD. 3/8 NC X 1" LG.

35 4 017100 NUT, HX. 3/8 NC CP

36 8 021100 WASHER, SP. LK. 3/8 CP

a7 4 011608 SCREW, HX. HD. 1/2 NC X 2" LG. G5
38 28 021500 WASHER, SP. LK. 1/2 CP

39 12 010201 BOLT, HX. 1/2 NC X 1-1/2" LG. G5
40 38 012198 SCREW, HX. HD. 5/8 NG X 1-3/4" LG. G8
41 38 023902 WASHER, FL. 5/8 HARDENED

42 1 007402 SCREW, HX. HD. 5116 NC X 5/8" LG. G5
43 5 020600 WASHER, SP. LK. 5/16

44 4 012197 SCREW, SC. HD. 1/2 NC X 1-1/2" G5
45 20 017701 NUT, HX. 1/2 NC CP

46 4 011605 SCREW, HX. HD. 1/2 NC X 1-3/4" G5
47 4 0086801 SCREW, HX. HD. 3/8 NC X 7/8" G5
48 4 015104 SCREW, HX. HD. 7/8 NF X 5" G5

49 4 Q22200 WASHER, SP. LK. 7/8

50 4 018900 NUT, HX. 7/8 NF

51 8 480184 VALVE, CARTRIDGE

52 2 REF BRACKET, MANIFOLD

53 4 REF SCREW, HX. HD. 3/8 NG X 3/4" LG.
54 1 000109 PLUG, PIPE 3/8

4-1.1.0




i+ HILEVLS " OION3 105

(BO0-L59008 Nad 2380 HOLINANODD HIMOd —

—7 e T ATTV 143N 8V CHVMOL WOoE
m LIy _ J _ PaT : T ;M_.}_ #_.ﬂm__..“
i b i [ “H, ¥ 0L o'l ¥ 130 B BoaDet, 4,
HSOOE - INLLNNOW ' MOILYANIIEO HUTELS B
= 4 i O AQ0E
ANVAINOD INVHO OLNV T (30 (3015 133
T Q110N PN EHE 0 T 35 Bund] \ it #
I Il m 40 159 Iy S FENSSIHd ——— .-.“_ P NdnL3
WO LEETS30 | owawse  [safmac | |
mgrmt
// i QIDNI0S WoHd
‘\\!/. \ 7 AW anes HDLINONOD HAMOd

—— HIDAH3S3Y

__

u..&_..“_. i..ﬂ_

SO LTS R0

SN0 ATH

(<L L FE ]

2-2.0.0



e TISIEALN HEHL OL WINGn

I Jo - aachs J U130 UINNYI ANY NI O350 30 10M 150 onw | ASSY LGN | gg/z1
—- LHEEM, 03 INVHD QLY 30 AlHIdOSd JHL S IHiHd SiHL 3
ST o * BlO - __..____.w_.._ A_ g —— ] EL8L S PA [GHY B34 Tty E
ROHSIAT oy WvHd | 3218 AW v INCENY NAMOHS 108 SI0NYET 01
DNMAYED
| SiHL IWIE 10N 00 $3Da3
H = SHYHS NV SHENE TV 3A0REk
S008 - A18W3sSsV 3sSvE AvAl  gug Tl | WA F TWHOLLDYHS
el T g
—= aoa| ITTEEE £ H.._m“w.nmum
? ISAHIHLO SS3TNIN SIDNYEET0I
; SAHIM| Wl 3dY SHOSHNINID
ANVAWOD IANVHD OLNV Ao 3 | v caion sswesio ssawn

IWIHILYW =20 LS

HDILdIED530 _ O Ldvd _ma_ A0 | Al
(2 1705L)
L 8-LNIOP TIAIMS M3lA Wollcs

ﬂqcmt.“_Ez _.,_ -
g B il il

bl |

TEDie

2-3.0.0

L -% 430nAa3Y = =
4
) V-V NOILD3S
| BYD QYYMOL
v v
DONRN |
(21%05L) 8 Vil 1% i
-LNIOF13AIMS - : _h\\ﬁ.y_ Al 1_1_
ﬁscmtmEz flzeally W_%w_““
-8/ I i S N
e RS N
IUNSSIMd- M \ |
SO7d 2 dALPSO09E) DIP 7
91-%-"1dN % ‘1S 'H31dvav — \
HOLONANOD ¥3IMOd"
404 0,034 30H -
234
—_blE -
Qad¥ ﬁ m.ﬁ.nm NOUAMIS30 k|
SNOISIAGH DHD ON HEiNI ON JHRXE




AUTO CRANE'S SUGGESTED BOOM SUPPORT

LEAVE 3/4" CLEARANCE ON EACH SIDE OF BOOM

I/4" PLATE

I 172X 1 1/2"X 3716"
ANGLE (REF.) =g

\ :

WELD LOOP FOR
TRAVELING BLOCK

HOOKUP. 3/8" ROUND
BAR.

|x4"PLATE—f’f

BOOM SUPPORT IS REQUIRED.

AUTO CRANE COMPANY

P.0. BOX 5BO6G97 TULSA OKLAHOMA T74158-089T
4T7TO0T N. MINGO ROAD 918-826-0463

2-4.0.0







PEDESTAL ASSEMBLY, 8005H - AW-480000

ITEM | QTY. | PARTNO. DESCRIPTION
55 1 480016 CYLINDER, BOOM (COMPLETE)
1 480016-001 CASE ASSEMBLY
1 480016-002 SHAFT ASSEMBLY
1 480016-003 HEAD GLAND
1 480016-004  PISTON
1 480013 SEAL KIT
56 1 480314 CARTRIDGE CHECK VALVE
57 1 480553 PLUG, PIPE
58 2 360054 ADAPTER
59 2 750413 REDUCER
60 2 750412 SWIVEL JOINT
61 1 480011 SEAL, ROTATION ACTUATOR
62 1 480093 PENDANT ASSEMBLY

4-1.2.0




AW-480000-001
PEDESTAL ASSEMBLY, 8005H

REMOVABLE PENDANT






PEDESTAL ASSEMBLY 8005H - AW-480000-001

ITEM QTY. | PART NO. DESCRIPTION
55 1 480016 CYLINDER, COOM (COMPLETE)
1 480016-001 CASE ASSEMBLY
1 480016-002  SHAFT ASSEMBLY
1 480016-008  HEAD GLAND
1 480016-004 PISTON
1 480013 SEAL KIT
56 1 480314 CARTRIDGE, CHECK VALVE
57 1 480553 PIPE PLUG
58 2 360054 ADAPTER
59 2 750413 REDUCER
60 2 750412 SWIVEL JOINT
61 1 480011 SEAL, ROTATION ACTUATOR
62 1 REF. BRACKET (480801)
63 2 000404 SCREW, #6-32 X 5/8
64 4 019600 WASHER, #6 SP. LK.
65 2 015400 NUT #6-32
66 1 480800 REMOVABLE PENDANT

4-2 20







PEDESTAL ASSEMBLY 8005H — AW-480570

ITEM QTy. PART NO. DESCRIPTION
1 1 480075 ACTUATOR, HOIST

2 1 480050 PEDESTAL WELDMENT ASS"Y

3 1 480040 BASE PLATE ASSEMBLY

4 1 480023 BEARING, ROTATION

5 1 400500 BEARING

6 1 480313 MANIFOLD, BLOCK

7 1 480160 COVER, VALVE

8 1 480028 GEAR BOX, ROTATION

8 1 Je0162 RING, ECCENTRIC

10 1 480027 MOTOR, HYD. (ROTATION)

11 1 480019 GASKET, MOTCR

12 1 330468 COLLAR, SPLIT LOCK

13 1 480076 MOTOR, HYD. (HOIST)

14 1 480066 DRUM, HOIST

15 1 480031 CABLE ASSEMBLY (3/87)

16 2 480073 SPACER, WINCH SHAFT

17 1 480064 SIDE PLATE - LEFT

18 1 480082 SIDE PLATE - RIGHT

19 1 480077 BEARING, 4-BOLT

20 2 480069 SPACER, TUBE

21 2 480070 ROD, SPACER

22 2 480072 BRACKET, MOUNTING

23

24 4 002615 SCREW, 1/4-20 X 3/8 S.T.

25 1 480094 KEY, 8Q. 3/8

26 1 480127 PIN, PEDESTAL / CYLINDER

27 1 360123 PIMN, SPRING

28 1 480024 MOUNT, PENDANT RETAINER

29 4 006205 SCREW, SC. HD. 5/8 NC X 1-1/4 G5
30 1 380207 RETAINER, ECCENTRIC RING

31 1 480183 CARTRIDGE, FLOW REGULATOR (480183-001, SEAL KIT)
32 1 480537 RECEPTACLE ASSEMBLY

33 1 480547 CAP, PENDANT RECEPTACLE

34 4 008701 SCREW, HX. HD. 3/8 NC X 1" LG.

35 4 017100 NUT, HX. 3/8 NC CP

36 8 021100 WASHER, SP. LK. 3/8 CP

a7 4 011608 SCREW, HX.HD. 1/2NC X 2" LG. G5
38 28 021500 WASHER, SP. LK. 1/2 CP

39 12 010201 BOLT, HX. 1/2 NC X 1-1/2" LG. G5
40 38 012158 SCREW, HX. HD. 5/8 NC X 1-3/4" LG. G&
41 38 023302 WASHER, FL. 5/& HARDENED

42 1 007402 SCREW, HX. HD. 5/16 NC X 5/8" LG. G5
43 5 020600 WASHER, SP. LK. 5/16

44 4 012197 SCREW, SC. HD. 1/2 NG X 1-1/2" G5
45 20 017701 NUT, HX. 1/2NC CP

46 4 011605 SCREW, HX. HD. 1/2 NC X 1-3/4" G5
47 4 008601 SCREW, HX. HD. 3/8 NC X 7/8" G5
48 4 015104 SCREW, HX. HD. 7/8 NF X 5" G5

48 4 022200 WASHER, SP. LK. 7/8

50 4 018300 MUT, HX. 7/8 NF

51 8 480184 VALVE, CARTRIDGE

52 2 REF BRACKET, MANIFOLD

53 4 REF SCREW, HX. HD. 3/8 NC X 3/4" LG.
54 1 ooo10s PLUG, FIPE 3/8




PEDESTAL ASSEMBLY 8005H — AW-480570

ITEM | QTY. | PART NO. DESCRIFTION
55 1 480016 CYLINDER, BOOM (COMPLETE)
1 480016-001 CASE ASSEMBLY
1 480016-002 SHAFT ASSEMBLY
1 480016-003 HEAD GLAND
1 480016-004 PISTON
1 480013 SEAL KIT
56 1 480314 CARTRIDGE, CHECK VALVE
57 1 370433 CORD CONNECTOR
58 2 360054 ADAPTER
59 2 750413 REDUCER
60 2 750412 SWIVEL JOINT
61 1 480011 SEAL, ROTATION ACTUATOR
62 1 REF. BRACKET, (480546)
63 2 000404 SCREW, # 6-32 X 5/8
64 2 019800 WASHER # 6 SP. LK.
65 2 015400 NUT HX. # 6-32
66 1 480590 PENDANT, FOUR FUNCTION
67 1 480591 PENDANT, FOUR FUNCTION PROPORTIONAL
68 1 480592 PENDANT, EIGHT FUNCTION
69 1 480593 PENDANT, EIGHT FUNCTION PROPORTIONAL

4-3.2.0




AW--4B0585
BOOM ASSEMBLY

4-4.0.0


















10.

AUTOMATIC SAFETY BRAKE ASSEMBLY (OIL COOLED)
HOIST

Winch has right hand worm and gear and spools over drum; use number one slots for brake balls.
Install brake hub on winch worm with key,

Assemble balls in cam using hard grease 1o hold balls in place.

Install cam and balls, fitting halls in slots on hub.

Install brake disc.

Install retainer.

Install flat spring in brake housing cover (arch down).

Install brake housing cover, fitting pins in slots on spring and holes in retainer.

Test brake by shifting winch to UP then DOWN to see if brake is working in proper rotation. If not, remove
brake and locate brake balls in opposite set of slots,

Adjust to suit by tightening or loosening screw on outside of cover. When proper adjustment is abtained, secura
scraw with jam not,

COMPOSITION BRAKE DISC

BALL RETAINER PLATE

COVER

VAN 5
SN .

17

KEY

FLAT SPRING

WORM SHAFT
ADJUSTING SCREW

COIL SPRING

HUB

GASKET

HOUSING

4-7.00



TR

(=)

| R
A D kT,
MO

GEAR BOX, ROTATION

| T I X T
e L -
IR T T AL
Tl vl wBE T S
e
s ilad g |
— o
- L0 -~
et .y i B
e e =T
by
e R P e
e E‘I P A s

/89

4-8.0.0















=
|
=l

2

=
==

=]

 ——

. e

ITEM QTY.

1

W o~ O A e e b

L e .

PART MWO.

480038
480099
480597
480547
Q00404
ME&00
015400
75087

WITH 4 & B FUNCTION

WHITE (POWER)
WHITE W/RED T
BLUE W/BLACK T
BLACK W/WHITE T

WHITE W,/BLACK T
RED W/WHITE T =
GREEN W/WHITE T
BLUE W,/WHITE T
BLACK W/RED T
ORANGE W/RED T
BLUE W/RED T

DESCRIPTION

LOAD SENSOR ASS'Y

CONDUCTOR ASS'Y
RECEPTACLE ASS'Y

CAP, PENDANT RECEPTACLE
SCREW. #6-32 X 5/8°LG.

WASHER, SP LK #6
HUT, HX #6-32

FUSE, IN-LINE 30 AMP

TO KEY SWITCHED
POSITIVE 12V (+)

1] 855

LOCATION CRANE COMPARTMENT

(O

e

TLr|-= STARTER (BOSCH RELAY)

= (GAS—BOSCH RELAY=-COIL) (MESEL=-B0SCH RELAY-FUEL SHUTOFF)

ITEM QTY.

AW-120

g
10
"
12
13
14
15
16

1
1
1
1
F;
1
1
1

PART NO.
4857
320355

BODEST-003
oo1002
oo0101
635200
360610
364006

CRANE WIRING 8005H
PENDANTS LESS PROPORTIONAL

5400

DESCRIFTION

RELIEF VALVE ASS'Y, W/SOLENOID

FOWER RELAY
CONDUCTOR, POWER
TERMINAL,RING
TERMINAL, RING
TERMINAL STRIP
DECAL, TERMINAL 1.D.

2=BLOCK SWMTCH ASS'Y




-3 INSTALL ON: GREEN W/BLACK T
ORANGF W/BLACK T
RED W/BLACK T

RED
GREEN
ORANGE
BLACK
BLUE
\
4
WRING GUIDE
A—RED L—WHITE
B—GREEN M—BLUE W/BLACK T
C—ORANGE N—BLACK W/WHITE T
D—RED W/WHITE T P—GREEN W/WHITE T
E—BLACK R—BLUE W/WHITE T
F-RED W/ BLACK T S—BLACK W/RED T
G-BLUE T—WHITE W/RED T
H—ORANGE W/BLACK T U—ORANGE W/RED T
J—GREEN W/BLACK T V—BLUE W/RED T
K—WHITE W/BLACK T

ITEM  QTY. PART NO. DESCRIFTION

1 1 480542 RECEPTACLE

2 1  480594—-002 CONDUCTOR (8'—Q")

3 8 000405 TERMINAL FLAG
AW—-480597

PENDANT RECEPTACLE ASSEMBLY

5-5.0.0












ITEM

©0m <@k =

QaTy.

i T R

PART NO.

48050
480513
REF .=
640300
370433
o607
M58
634200
480504

up

BOOM  write /o BLACK T

RED

WHITE (HOT)

BLUE

I

RED / BLACH T

ORAMGE

GREEM / BLACK T

WRING DIAGRAM

DESCRIPTION ITEM QTY.
PENDANT HOUSING 10 kS
DECAL, COVER PLATE " 1
WUT 12 4
BOOT. TOGGLE SWTCH 13 3
CONMMECTOR, HUBBEL F3 14 4
SCREW, #0=24NC X 374 15 4
HUT, HY. LK. #10—24NC 16 3
SWTCH, TOGGLE DROT 17 r'd
BACK PLATE 18 1

PART NO.

480516
460535
REF.»
650302
636600
B22346
22147
750737
480598

DESCRIPTION

SCREW, S.T. RD. HD. #6 X 3/4
CABLE ASSEMBLY

WASHER, LK.

COMDUCTOR ASSEMBLY
JUMPER

COMDUCTOR ASSEMBLY 2 1/8°
CONDUCTOR ASSEMBLY 3 1/8°
ME. CABLE

COVER, TRIGGER OPEMING

& COMES WITH ITEM 8

AW 480590
PENDANT ASSEMBLY

FOUR FUNCTION, STANDARD

5-9.0.0









18—

ITEM OTY.
1 1
2 1
5 8
4 B
5 1
-] 2
7 2
a 1
9 1
10 1
11 4
12 1
3 L

17

PART MO.

480501
480518
REF.
640300
370433
002607

M5B
480507

480506
480517
634200
480504
480516

DESCRIPTION ITEM QTY.
PENDANT HOUSING S
DECAL. COVER PLATE 8 FUNCTION 15 8
NUT 16 3
BOOT, TOGGLE SWITCH 7
CONNECTOR, HUBBEL F3 18 1
SCREW, #10-24NC X 3/4 9 1
NUT, HX. LK. §10-24HC 20 4
POTENTIOMETER ASSEMBLY 21 4
TRIGGER 22 3
SCREW, SOC. HD F10-32MF X 5/8 23 1
SWTCH, TOGGLE DPOT 24 3
BACK PLATE, HOUSING e =T
SCREW, S.T. RD HD #6 X 3/4 r A
AW-480593

PART NO.

480585
REF,
660302
480524
480523
005003
636600
B22346
G22347
622000
750090
480526
730737

PROPORTIONAL PENDANT ASSEMBLY

EIGHT FUNCTION

5-12.0.0

DESCRIPTION

CABLE ASSEMBLY
WASHER, LOCK

COMDUCTOR ASSEMBLY
COMDUCTOR ASSEMBLY

SPRING, TRIGGER RETURN
SCREW, PAN HD 5.7. #8 X 3/B
JUMPER

CONDUCTOR ASSEMBLY
CONDUCTOR ASSEMBLY

SWTCH, TOGGLE SPDT

SWTCH, TOGGLE OM/OFF
COMDUCTOR ASSEMBLY

TE CABLE












2 3
5 INSTALL ON:
BLUE W/BLACK T
BLACK W/WHITE T

=]
EE@-— 4 INSTALL ON:

ORANGE
GREEN

RED

BLUE

BLACK

RED W/ BLACK T
ORANGE W/BLACK T
GREEN W/BLACK T
WHITE

WHITE W/BLACK T
WHITE W,RED T

WIRING GUIDE

A—-RED L—WHITE

B—GREEN M—BLUE W/BLACK T
C—ORANGE N—BLACK W/WHITE T
D—RED W/WHITE T P—GREEN W/WHITE T
E—~BLACK R—BLUE W/WHITE T
F~RED W/BLACK T S—BLACK W/RED T
G—BLUE T-WHITE W/RED T

H—ORANGE W/BLACK T U—ORANGE W/RED T
J—GREEN W/BLACK T V—BLUE W/RED T
K=WHITE W/BLACK T

ITEM  QTY. PART NO. DESCRIPTION

1 480514 PLUG, CONNECTOR

1 480515 CLAMP, CABLE

50" 480594--G01 CABLE, CONDUCTOR (16/19)
11 000101 TERMINAL, RING

2 480510 BULLET CONNECTOR, FEMALE

b M —

AW—-480596
PENDANT CABLE ASSEMBLY

5-16.0.0












1 |~y
i r I &
4 T s el B
A =0 m
- mm_ﬁH- =1 |l§
S (01T A R b
Sty SRS =—N
: :
Syl FnCER
IR i mm
ser |
A , mmrL
X g [TX}2
g
[ s o e e
f=in
T | o
|| =1 |
! |L“mm
Lo g off

RELEF VALVE SHOWH WTH SOLENOD ENEFRZED

AW-480653
B005H, HYDRAULIC SCHEMATIC

BR300






QOG- WdH WINIXYN 2

ol = FTINY SNILYHILO
LAYHS LNIOM-N WEON WNNYIN |

JLON

Cady m v _

SOila uTsla LA

SNOEAE e

o ] I e M
B L o E AR e
dANG ' LI ONISVIE CMv0 NG ALEY on G cuunm 1w ande
E N i BBl Rk .._..__..n“hwmh... SHOISNINIO H3AIEO SNbY3E
R IIT AR - AmwATimar] AOuAY SIADNE (28 T Y heoes Juv0aLNG 03LSTANS
Sl WADEY 0 T WL« T I O d Mau_”““rﬂaw_h”ﬁ%ﬂt“m-ﬁ
EEE m-zmu E o ] VT D L0 151 10 ESTY .umvu//ﬂ Jl_..m-D O — _I:_MN.
TvikzLvw #0 1547 & LILSwWRD b I Ve ]
T ouiewd |5 0]wan | | = Ih_..... ﬁ |_ I
ONEVIa 09v0aLN0 | Z0008F vl | 1 | 961 ! =T
ORI GvNS | BOOUE® w21 | | g w2 _ b i gl
S P ) S
I EUE v st il i !
== ||ﬁ|_|_.\w__.rmd_ .,.../z
F_ - | o "
Y
[ A R
IONILNNOW L4VHS 3AIHA HOA
d3HIND3Y SI LIX ©NIHY38 advoda.Lno
ONIY VNS TTTIWLSME 9
ONIHTIE LV3S JYNSS3IHG M3AT HLIM S
L4AYHS H3AD Skikv3dd 0NS ¥
A3AITMYd 35 1IWHS
LAVHS O Lld ONV L49HS dWnd '€ J.r../

L )

D4 FeNiiEg




TN e WY o | SNDISA Y
: Ewluw] — — — = onawmg
NOTTYD 8 'ASSY HIOAY3S3IY
CHSORCR AL« Ow 0w DDMIR L w0 (v =
et s b R L R = 0i
ANVGENOD IVHO oLV T erea] v viie vt T
— lgﬂl #0 14517 _
Wk 2530 o ON imva [saf wo e |
0 o T N ] =
4 w o ob vidy ANYE 340vA 'ONI 3I8Y3 LNYONId Lv 0 @ €2
\ AHWH HIIYHL HIM 3LIHM Ol O3103NNOD HOL3NTNGS ¥3M0d ( =

4“ ;__ Hﬂ /-

diind OL —»
3JYNS534d d

Ll

® e

< g ———

6600




RESERVOIR ASSEMBLY, 8005H, AW-480150

ITEM | QTY. | PART NO. DESCRIPTION
1 1 480151 RESERVOIR WELDMENT
o 1 360151 FILLER ASSEMBLY
a3 1 360156 FILTER ASSEMBLY
4 1 360150 SIGHT PLUG
5 1 551222 ELL
6 1 360262 TEE
7 1 360263 ELL
8 1 360284 HOSE ASSEMBLY
9 1 360054 ADAPTER, STRAIGHT
10 1 750715 DRAIN VALVE
11 1 360282 STRAINER, SUCTION
12 4 005500 SCREW, HX. 1/4-20 X 3/4"
13 4 020200 WASHER, 1/4 SP. LK.
14 1 360249 COVER, CLEAN OUT
15 1 360277 SPIN ON FILTER (FOR REPLACEMENT)
16 1 REF. VENTED RELIEF VALVE ASSEMBLY (360247)
17 1 REF. ADAPTER, STRAIGHT (360054)
18 1 REF. ADAPTER, STRAIGHT (551215)
19 1 REF. HOSE, -8 (551228-001)
20 i REF. HOSE, -12 (360274-001)
21 1 REF. HOSE, -16 (360275-001)
22 4 REF. HOSE CLAMP, -16 (360268)
23 1 REF. HOSE ADAPTER (360273)
24 1 REF. FITTING, REUSABLE 10-8 (551227)
25 2 REF. FITTING, REUSABLE 10-12 (360269)
26 3 REF. FITTING, REUSABLE 8-8 (360266)
o7 1 REF. ADAPTER, STRAIGHT (360270)
NOTES:

1. ITEMS 17 THRU 27 ARE AVAILAEBLE AS A KIT, PART NO. 480159

5610




VENTED RELIEF
VALVE 2000 (480135)

FROM PUMP —Swe
e

RETURN TO
/_ RESERVOIR

PIPE PLUG 1/4 —— &
SOC. (000209) ——PRESSURE TO CRANE

DIRECTIONAL VALVE
SOLENOID (480137)

/A

REPLACEMENT
CARTRIDGE
(480135-001) =

NOTE:
REPLACEMENT CARTRIDGE
COMES SET AT 2000, AND
MUST BE ADJUSTED TO
PROPER SETTING. POWER CONDUCTOR
CONNECTED TO WHITE
WITH TRACER AT PENDANT
NOTE: CABLE END, VALVE BANK

RELIEF VALVE MUST BE AREA.
LOCATED BETWEEN PUMP AND

ANY OTHER VALVES AND

ACCESSORIES.

VENTED RELIEF VALVE
ASSEMBLY, WITH SOLENOID

PART NO. 480157

65-7.00



ITEM

= WM

QTY.

1
1
1
1
1

PART NO. DESCRIPTION
480521 MANIFOLD, BLOCK
360157—-002 RELIEF VALVE

480522 INTIGRATED AMPLIFIER (IN SHIP KIT)

480520 SOLENOID VALVE

000211 PLUG, —4 SAE "O"—RING
AW—-480525

MANIFOLD ASSEMBLY

6-8.0.0



8116 TP, — T d[

WD A L R

| | 15 1/8
-— 37
MOUNTING PATTERN
ITEM QTY. PART WO, DESCRIPTION
1 750501  RESERVOIR WELD ASSEMBLY
1 JB0NST FILLER ASSEMBLY
1 3160282  STRAINER, SUCTION
1 3&0150 SIGHT GLASS
1 750708 STRAINER, DIFFUSER
1 750477  FIPE PLUG, 1/2-14
1 380249  COVER, CLEAN OUT
4 005500  SCREW, HX. HD. 1/4-20 ¥ 3/4
4 020200  WASHER, SP. LK. 1/4
AW-—-750500
9 GALLON RESERVOIR

6-5.0.0



8/16 TIP, —,

|

| MOUNTING PATTERN 18 1/8
o SN P
»

ITEM QTY. PART NO. DESCRIPTION

1 1 750E31  RESERVOIR WELD ASSEMBLY
2 1 750712 COVER

3 1 730709 ADAPTER, BAFFLE

4 1 750716 CRUSH WASHER

5 1 750711 BOLT, END COVER

6 1 360151 FILLER ASSEMBLY

7 1 750707  STRAINER, SUCTION

8 2 3ES0 SIGHT PLUG

] 2 750708 STRAINER, DIFFUSER

10 1 750477 PIFE PLUG, 1/2-14

11 7 008108  SCREW, HX, HD 3/B-MNC X 1 1/4
1z 2 7400 MUT, HX. LK. 3/8-HC

AW-750880
18 GALLON RESERVOIR

6-10.0.0



el | i

LSSV LETh

_ #91°9N3 _ a —
orin by wa] a2

ey
AVNNYW 8 JITNTHAAH
SHIODIHLIND TYNOISNINI

P e 1 T T S 8

68/¢€

ANVEROD 3VHO 0LV D 1vv 35w Foum Wt 1w
v 3L 40 4510 H| L 1IIwwng
NOLA30 [ oniewe [olmn] T ]
L TVONYA DINVEAAH
:
e IVNNYA BEI
.E:.mw: JINVHOAH 871 9€1
" . ]
L1
3HOHLS : -~ AAuLs
=== :
A | ! Y AT E IVNNYIN  SEL IWANYI Ok
-] L. N e ——— A e ] e G J
ol _ oG LE QIINVHAAH .8/) EC4 OITNYHAAH .0}
L3
A, |
: &5 x|
_91/11 61
| 7 | _
0319vH 13y “ £ _ LLX,6 3801 _N_uo:_
/T 92 i a |
| / ! 0310vH13d
' 3 7 1 0%
_ _ |
i o = ﬂ © swonuy 3
IVINYN b ¥
_ JIINVHOAH 871 €F i
I
]
) _ |
‘¥ia ,9 Ovd ONNO¥S —
Qv | 34¥0 | N L TSRO B __
SN ATH _u..u— [ onwsiig

7-1.0.0



K1 7 -
si_ m
o o
.
&1 i
g
TR
- A=
ey
LR
£ 5 b
s

R T

0L N TG =H3IATT ITvA TennTn (9]
WD OMELNT 01

HAOO RSN —HEATT 3ATVA TeANYA (2]

LON

€3 BUEE pLENED)
R0

=

hy

| ___ H..
- s
o—K | T _
I b _
\ L=} ]
\ [ 1) f
\ .../r \‘_ ¥

=200



INNODDDD

1/

REXROTH
SEAL KIT (CONTINENTAL) SEAL KITS (REXROTH)
480230-009 480230-010, BUNA (LOW TEMP)

480230—011, VITA (HIGH TEMP.)

AW—073. OUTRIGGER VALVE (PART NO. 480230)

f-3.0.0



OUTRIGGER VALVE, AW-073

ITEM aTY. PART NO. DESCRIPTION
1 1 480230-001 KNOB
2 1 480230-002 LEVER ASS'Y
3 1 480230-003 BOOT
4 1 480230-004 HOUSING, ASS'Y
5 1 480230-005 BOLT KIT (4 SOC. HD. SCREWS #10 - 24 X 7/8)
6 1 480230-006 KNOB
7 1 480230-007 BOLT KIT(4, SOC. HD. SCREWS #10 - 24 X 2" LG)
8 1 480230-008 LEVER ASS'Y

7310




HYD. OUTRIGGER ASS'Y, AW-480300

ITEM | QTY. | PARTNO. DESCRIPTION
1 1 750899 MAIN CROSS TUBE
2 1 750893 SLIDE, STREET SIDE
3 1 750894 SLIDE, CURB SIDE
4 2 480017 CYLINDER, VERTICAL
5 4 012203 SCREW, HX. HD. 5/8 - NF X 1 1/4
6 4 013506 SCREW, HX. HD. 5/8 - NF X 2 1/4
7 12 023800 WASHER, SP. LK. 5/8
8 4 018302 NUT, HX. 5/8 - NF
9 5 016500 NUT, HX. 5/16 - NC
10 5 020600 WASHER, SP. LK. 5/16
11 4 003906 SCREW SOC. HD. 5/16 - 18 NC X 3 1/4
28 480230 VALVE MANUAL, OUTRIGGER (VERTICAL)
13 2 480231 MANIFOLD, QUTRIGGER
14 5 480232 CLAMP, HALVES
15 & 480233 PLATE, TWIN COVER
16 2 480220 TUBE ASS'Y (LEG)
¢ 2 480221 TUBE ASS'Y (LEG)
18 1 480222 TUBE ASS'Y
18 480223 TUBE ASS'Y
20 1 480224 TUBE ASS'Y
21 2 480225 HOSE ASS'Y O.R. (CURB SIDE)
g2 .2 480226 HOSE ASS'Y O.R. (STREET SIDE)
23 2 480227 HANDLE ASS'Y
24 1 4802835 KIT, OUTRIGGER INSTALLATION
25 6 241175 ELL, 90%, -6 ORB/ -6 JIC
26 2 480195 ELL, 45°, -6 ORB/ -6 JIC
27 4 200892 ELL, 90°, 3/8 NP/ -6 JIC
28 2 360048 ELL, 90°, -6 NPT/ -6 NPTF
29 1 480014 SEAL KIT (FOR CYL. 480017)
3/89




= 2 Lians e ... LTl A.S5W LX3IN
e 2 _ it o_uau»z;«,._zﬂ_n_w_. i :_zw.w hc«._ 3
e O_‘__Lom._w -MV o] ey Ci6l 5 PIA ISNY §3d 3
ANOISIA Y O DNiIMe B O 3215 31vds drvQd ANDEY NMOHS LON SIDNVYHITOL
SH39OIYLND DITNVHAAH HLIM e PRI Ly
HG0O08 JHYHS ONY SHUNE 11 3ATWIN
1LY WAHIS 21NV HAAH = 20 Kxn | BTN
LiL L X% L1 4 857198y
dﬂdﬂ»m QNS 021410345
“»Mﬂﬂ ISivH FINMN SIDNVHITOL
NVHD E:C 5| S3HONI NI 3V SNOISNIWIC
EEEU E | A8 nvio] 1w 03 10N 3SIMEIHLO 853NN
TYIHILVW 30 151 ALILNYND
NDILdIE0530 [ oniave Jsofwsu | T
< %
<
SH3I9OIHLNO ANV HD
21 INVYHAAH HS008B
L 4 r
4 r's
<
& 7
v & (9£208%)
H012373S "3INTVA
HI0AH3S3Y T 3
! Q”
(9G109¢E )
G f ENRIE]
. N
- <
(4LG108Y)
* 'I'sd 0002
4317134 "3IATWA
) B el
ﬁ =%
Y 18 ik .
| e _wy M
| |
y |
< <4 h
3
> > r—
dwnd 4
B
Cadv | 31v0 | NOILdIHD530 ¥l
SNOISIATE a3 ONHSING |

ON JENLX1d

7-4.0.0



RE TURM
FROM CRANME

.-"”H\a

o e PRESSURE
E o TO CRANE

PRESSURE TO
OUTRIGGERS

RE TURN FROM
QUTRIGGERS

ITEM OTY. PART MO, DESCRIPTION
| 480236 SELECTOR VALVE

I
A 2 I 750271 DECAL, SELECTOR VALVE

L?_E-__l?ﬁﬂﬁ VALVE _,,_-:@ 3 REF.  DUMP VALVE ASS'Y

;ﬂ?élzg?“ 4 s REF. ADAPTER ST, -B JIC f-8JIC

F.';;_l__i-dr:ral:li 5 - HEF, ADAPTER S5T. -BNPT /-H JIC
& I REF. ADAPTER ST. -8NPT /-12 NPT
T | REF TEE , -10JIC RUN 7/ -A NPT FEM.

NGITE;STEHS 4 THROUGH 10 MaY BE PUHCHA B e ik el ik
A KIT WITH PART NUMRFR 480734, i 2 2 REF HOSE FITTING, -8 JIC /-8 HOSE

[0] I REF. HOSE FITTING, -8 JIC/ -10 HOSE

2. FOR AQDITIOMNAL IMFORMATION, SEE
AW- 4R0I50 AND 3BGEZ12.

OUTRIGGER INSTALLATION KIT
FPART N 480235

7-5.0.0



AT LHIN

] e A

HS008 SH3DDIHLNG - NDILY TIVLSNI

[inn

7o
ANVAINOD BNVHD QLN [P oo oot sooins
TWIRLYA 40 (51T & LTI

]
TPTE T oom el T 1

SHIVONHLND

4N-¥00H 3S0H 5O DNIENL

INYHOAH HLIM 3H3IHILINI LON 5300 ONIDYHE

HO 073M 3HL LYHL OS5 NOILISCd '(DLI08E
~h/d 4391 SHIDDIELNG JINYEOAH NOQ NDILNWD 2

SNOISNILXT J38WIN SS0uD ONv
SNOISNILXT IWvH4 04 38NL SS0HD NIV 073M )

S310N

NOLLYTIVLSNI TWDIdAL

2 10N 335—

-

Do 3wvas onu

HIBW3IW SS0HD AOOE —

7-6.0.0



T — LRI (LI0 alnbew .w"m“_u.www_”urw.»;n_fc“mr‘_hmm.u A.S59 LX3N
s 07 ANVvEl OLNy J0 400 3¢00d IHL S| LNIEd SIH L
- W LOE08Y - MV A J — = 7 I === TiE: G bl SNV g3 36V
SO tie Sroonivvea] 32 eas] T Aivo]  3A0Ev NMOMS LONSINYEII0L 68/¢
.\ﬂum\c.r\." SiML 31¥35 LON 00 53003
[(AWANTIN) A1BW3SSY 4399141N0 FRia | 48¥HSONvSENNE 11V IACKIN
11vd) 0 . KxX 6§, TYNOLLDVH S
Fiin SRR cwx L1 4 SIONY
Ttk 3 BE + ATMESIHeR 3 MOBET NIR0EE 0926 | AB.0-AHD) a313193d5
STir. TAORTIRC ¥STL « BPS5r XOB 04 ..vd.m,u._mn ISIMEIHA0 SSTNA §IDNYEITOL
SIHINI NI IEY SNOISNIWID
E&go uzc:o 23 o A U v 03 10N 35imEIH10 553 IND
IvidILvw 40 LSIT aliiNYND
“OiLe187530 | oniava [salniu | |
ASSY 2RNL SSOHI NivKW| tegoss e v it
=20iS 133miE faqins | £680s/ (@' 2 . |
IQis |END Ians PEBOSL 1| £ ||
() LNGWGIZM I NNY N B 39508 100 |%108v & v | |
(H)LNAWQTIEZM TYNRYW HEADDIE LN %9108y 8| § [
w3, %1 * anNBA Qr xk MINIS €02210|9]| 9| ® _
B/S %0 AS WIANSYM O0BE20| v| L | S
! TANNET BNAnNwR | $91018piw | B | | |
s 2 » % 0n na | 29108y Y| © =
, a.? .
_../ ;
s ‘
, %M?
"L4YHS YNVHO .
40 3Q1S HOY3 HONI &/ L
HLIM (Nid) 6 W3LI TTVLSNI
310N °
Qedv | 31¥0 | NO1L41D§30 IS}
SNOISIATY oHI

DN HSINIG

ON 3dnLxrd

7-7.0.0



O e

S15IHILNG HI3HL OL T LININ

N £l N FEELES _ LHIEM 14430 HINNYN ANT N1 O3S0 38 10N LSOW ONY
O3 INYED OLNY 40 ALY 3J0OHd IHL S INIHdSIHL

* @®—0w¢ = gq # 0 — N EL6l 5 WA ISNV H3d 34V
NOISIN3Y ON DNiMyHO | 3215 31v35 sival  IA0BY NMDHS LON S3INvE3IT0L
ONIMYHD

i AB DNT SiHL 315 LON 00 53003

AYANYIW 439914 1N0 4HYHS ONY SHHOB 11 IADNIH

w0 wg , xxx b1 IWNOILDYES

3L or . XX L1 . 5370NY

GivG (23 BLG » AVMSSIHAXI MOBHY NINOWE 0ECE AR QAN 031410345

SPLPL WWOHYTHD WSINL » BYSS X0A O d Lis sigo| 3SWHINLOSSITNA SIINWEIIOL
ANVAINOD 3NVHD OLNV Z]7v 03100 35 a3 L0 $53 N
AGia| v 0310N 35IMEIHLO S33IND

ASSW 1X3N

‘38nL 40 3AIsLNO
HLIM HSNT4 TILLNN

AYIHILYIN S0 1817 ALIINGND Z_& I_l._om mewz_l @
NOILd 182530 TN LHYd S.afw3al _____r
V/S 931431n0| 0.208% |y| ] | ; \|_|.ﬂ| Ly
13RS wNvED | 12208% [ v 2| | ] |%
Nid TvadS | 22208 [V €[ | C/v 3
M0S ONIdQVL J13S | £4208% | v| v 2 _—
gv39 NONId 13A38 [ #2208% [ V] S | @d\ % sl
10N WVF | GZcosb | V] 9] | 3 \
43N0D | 92208b [ v 2| | :
4v30 13A38 | 2.208F | V| 8| | @
oNiHSNg | BZZOBY [ y| g| |
ONIgV 38 LSnuHL | 64208% || O] |
Y3HSVM IVI03dS | 08208V | v| 11| | "
Y¥/S 931 4aNNI [ 18¢08B¥ || I | o
ONINdS dW0D | 28208% | v €Il 2 (o2
Nid 1OHS | ®BZ0BP [ v| #I] 2 _ .
§ Nid 9431100 ¥8208b |v| gi| 2 _
J1ONVH Nid 10HS | G8208% | v| 91| |
V/S 931 doud| 98208F || 41| | m
Nid 1108 | 28208v | V| 8I] ¢ -
13%¥0vH8 "3T1ONY 8¢I08Y V| &I | =
aod Y3Niv.i3Y 6%108Y | V| 02| |
97 ,B/C X ,91/€ Nid 1104 102220 | ¥] I2] |
0
by 7 _
e
S
o ]
Q.ddy w w0 _ NOILdIHD053d HLT
SNOISIASY DHD O HSINIS ON JHNLXE

7-8.0.0



DISTANCE IN FEET

"-\‘.'1
23 i Il EEQQ_ NDTES:
! | 1.BOOM PWOT POINT SHOWMN AT
27 F— = 1 , 8-0" ABOVE GROUND
f 7400 B W IO
26 : I~ : 4175 7 2. WEIGHT OF LOAD HANDLING
| /ﬁ _ DEVICES ARE PART OF THE
25 — ] 4 LOAD AND MUST BE
04 ‘ 8000 4630 - DEEEEEEHWFHDM THE
23' 1 ! [ HHE& . \ .f [
i /8000 5185 | ) K3315
22 ey 7 ] -3\ 7 TN
- I / 5 S 0 3680\
Sl i e L | \\"iian “\\ \\\\\
19 ; [ T~ 893 e \a\ \
i8 I 8000 4740 \ 2000
1 75 I \ r \\ E
= " Waum ,ém —-
| o N\ 3600 \
18 ] 7 A \ \
15 | 45 hEE15 2 4135 \
[ Y AN AN \
H | oRR 4000 LBS Xf,m, \ \ \
o= ! USE DOUBLE LINE 3 ; \ [\ J—T\2885 \zmn
12 Ar'“"" == \..mn \
11 4370
: 15‘(5?55 ‘\ ¥ 4\
——) — )
+ 4+ + 4+ 4+
5000 3965 3375 3000 2600 2400

2 3 4 5 &8 7 8 9 10 1112 13 14 15 16 17 18 18 20

DISTANCE IN FEET
P/N 430010_/)

AW-480010
LOAD CHART



G80-MV

HG008 "SNOISN3WIQ TVY3IN3D

WdO 8 - MO14 110

1Sd 000¢ - 3dNSS3Hd ONILYH3dO

'Sg7100SL - LHOIFM
SNCILVYDIdI03dS

~  P/E Pl -
S370H ONILNNOW ¢ ,91/61 . ~ 8/8 L T

I " | ®

woos 3

— :m_ -—

LCE/LI €1 IAIHMA ONIMS L1V SNIavd ONININL "XV '8

,8/S 92 LSIOH LV SNIavy ONINYNL XV 'Y
310N

_”__.V!.O: :¢N_ T _.d__ 310N —=

NOILYLOY D




O © @~ L b Ll RY e

s

ITEM OTY.

2

[+ R

il &

&

7 = f
Z b
e AT CRANE et
= =
e — —-_X T
@
112
RESERVOIR
PART NO.  DESCRIPTION ITEM QTY.  PART NO.
480034  DECAL, BOOSH noz 040518
430010  LOAD CHART 12 1 040634
480038  DECAL, ANGLE INDICATOR, RIGHT 13 1 040587
480039  DECAL, ANGLE INDICATOR, LEFT 141 360034
040620  STRIPING 15 1 040632
040624  DECAL. AUTO CRANE 6 939944
040529  DECAL, DANGER ELEGTRIC 17 1 330622
040517  DECAL, STAY CLEAR OF BOOM 18 1 330633
040580 DECAL, MUST NOT... 19 2 040519
040579  DECAL, WORK RULES
AW—-480021

DECAL LAYOUT, 8005H

8-3.0.0

DESCRIPTION

DECAL, STAY CLEAR OF LOAD
CAUTION, 8 GPM

DECAL, LOAD SENSOR

DECAL, LOCOD

WARNING, CYLINCER IN OPP,
INSTALLATION CHECKLIST

DECAL, SERIAL WUMBER

DECAL, OFTI-FLOW

DECAL, DANGER, SCISSOR POINT...



T AT 1w — IO Wi -!MM" N i“ﬂm]ﬂ»ﬂnﬂ“ﬂ.ﬂ ASSV LKIM
A Il B LN
€0909¢ -Mv =) — —_— CIBL 5 Fis roeew Wha DAY 68/€
NOBIAJY onpwsmvua | 32rs 31voE JAOTY MMOHS LOW SEONVYNE104
HSO08 SiMi 31%D5 LOW 00 SEDGE
ATEWN3SSY ¥O018 ONIT3AVHL S T A TY I,
FRT o0 ¥ Ll L 53100
— v LETFI=E™ §
TSIMMIM L0 S THN SIMVNII0L
Al w0 11 QILON I5IMM3IHLO SSTIN
Twid3LYW 40 1511 A LILMYND
NOILIIMIS30 | owiwve  [safwiu 1 () @
ATBNISSY JAVIHS oELo8y al t i
13AMS "HOOH: 92008Y V| | Z
31Vid 3AIS X001 10909€ o ¢ £
‘00 .} DNIHSNE 'H30VdS LEZOPE V] |} ¥
‘D1 X 02 -2 OH - X3H '"M3H0S 108900 Y] S
02 - 2/1 XD01-X3H 'LNN 008.10 LA 9
HOLH ‘Nid yZI09e [v] 2| ¢
Y0018 'Nid S0909€ gl Z ] ¢
L
¥YEZOPZ N/d ONIEY 38 "L W3LI
‘3LON
(]S
a4dv | 3iva | NOIL4NOB30 wi
Lt W ON HSINIY ON 3-NLxig




_ L ——

%

GriD 0 i e LOAD SENSOR
S BLACK—" & wiiTe

2 BLOCK
LIMIT BWITCH
RED J
—————— GREEN W/BLACK B LOCATION: UNDERHOOD OF TRUCK
== BLACK == - g
RED W/BLACK 0 KEY
— QREEN ~ - - SWITCHED | —l 1 @
= ORANGE e POSITIVE rev o e
i o 12¥ (+) 1 EA —
s ORAHGE W/HLACK « Cl—a=d=g TO GROUMD (-) |
BLUE = — e

WHITE W/BLACK === e B ACK, « z &7 mﬁ-é{/’ﬁﬁ. FUSE
B006H
OHLY - . POWER RELAY @ 10 BATTERY (4}

GREEM CREEH, s
. RED W/BLACK —— RED W/BLACK T
BLACK BLACK e I
. ﬂ:‘=“ ORANGE ORANGE
= RED = HED n=rmee— e
BLUF o= BLLUE
GO0 . GREEN, W HLACK =——— CREEN W/BLACK T e=——
OHLY 4 ey DRANGE W/BLAGHK =1L dcsom ORANGE W/BLACK T
m— WHITE W/BLACK ==y i6) 1747 — |
S— e = RED =a{] ORI WHITE W/RED T
i @*— . | =h== WHITE (POWER) =——t== m
e et T ATy BLUE W/ BLACK T
GRN = - HLALCK £ e BLACK W/WHITE T
crounD  «l—— (6=0 ey el GROUND
p—————mmmm YELLOW W/ TR ot ot crROUND a“ |
Lt BRI THROTILE CONTROL (FOUR FUNCTION ONLY) = [IDIIE i WHITE W/BLACK T s (56
VALVE A4 IDLE (FAST/SLOW) —=— |ol(B]IRT Ol RED WAHITE T e
AUILIARY (OM J0FT) —~— e Dl GREEN W/WHITE T (7)
START RELAY —— [R]Q{IIY [Fhweemeiines BLUE W/WHITE T
STOP RELAY (GAS-COIL) (DIESEL-FUEL SHUTOFF) —— |sIOITT me BLACK W/ RED T oo
P O 4 = B el e ORANGE W/RED T |
FUTURE USE — ﬁ .l = HLUE W/RED T
@1 @
BLUE = ——
st = _ — _ ) T LOCATION: CRAME COUPARTMENT
ITEM QTY PART HNO. DESCRIPTION ITEM QTY PART NO. DESCRIPTION
1 1 SRO09E LOAD SEMSOR ASSY 12 1 4805459 COMDUCTOR, 16 Gao BLACK
2 1 364006 2-BLOCK SWITCH ASSY 13 I BOOGS7—009 CONDUCTOR, POWER
3 1 480626 BRACKET, PENDANT (18 PI) 14 1 0oon2 TERMINAL, RIMG
4 1 480547 CAP, PENDANT RECEPTACLE 15 35 480495 TERMINAL, FLG'D SPADE (16-14 WIRE)
5 2 000404 SCREW, pE-32 ¥ 5/8" LG. 18 3 38600 JUMPER
£ 2 maes0o0 WASHER, 5P LK #6 17 1 4804594 TERMINAL BLOCK, 22 STa
¥ 2 015400 HNUT, HX p8-32 18 1 480490 DECAL, 22 STA TERMINAL BLOCK
a 1 480099 CONDUCTOR ASSY (POWER EKT.]I 19 2 ooz TERMINAL, WR ZRC-10
o 1 750167 FUSE, IN—-LINE 30 AMP 20 1 320363 PLUG, RELAY
1] 1 480522 AUPLIFIER ASSY 21 5 320357 COMNECTOR, SPD LOCKING, NON—INS
L 1 320355 POWER RELAY #3221 480481 HARNESS ASST
23 | 480492 HARMESS, CRAME PIGTAIL
AW—144 e + MOTE: ITEM 22 INCLUDES
CRANE WIRING B8005H TSN Mo 20

W/ 4 & B FUNCTION PENDANTS PROP. IC



P. 0. BOX 581510 TULSA, OKLAHOMA 74158

Limitend Warranty

Auto Crane will warranty to consumer for a period of twelve months from date of
purchase thateach new Auto Crane product it sells will be free under normal useand
service, from defects in material and workmanship. Date of purchase will be
honored as either date of purchase by distributor or his date of sale of the product
as substantiated by Distributor Delivery Report.

Obligation of Auto Crane under this warranty is limited to replacement or repair of
parts that appear to manufacturer after review and/ or inspection to be defective.
This warranty does does not obligate Auto Crane to bear the cost of labor or
transportation charges in connection with the replacement or repair of defective
parts. Responsibility for customer's claims arising from misapplication, abuse,
misuse or alteration of equipment or parts lies with the distributor or user and no
warranty obligation is assumed in the circumstances by Auto Crane.

Auto Crane will in no event be liable for any consequential damages or contingent
liabilities arising out of the failure of any Auto Crane product or parts to operate

properly.

Auto Crane makes no warranty in respect 1o component accessories, same being
subject to the warranties of their respective manufacturers.

1f field service, at the request of buyer, is rendered and fault is found not to be with
Auto Crane'’s product, the buyer shall pay the time and expense of the field
representative. Claims for service labor or other expenses that have been incurred
by the buyer without approval or authorization of Aute Crane will not be accepted.

AUTO CRANE COMPANY IS UNDER NO OBLICATION TO EXTEND THIS
WARRANTY TO ANY CUSTOMER FOR WHICH AN AUTO CRANE WAR-
RANTY REGISTRATION CARD HAS NOT BEEN COMPLETED AND MAILED
TO AUTO CRANE COMPANY WITHIN FIFTEEN (15) DAYS AFTER DATE OF
PURCHASE.

—






